



TEST REPORT ON IMPACT STRENGTH

Client	Smith Line Reinforced Composites FZ-LLC PO Box:6523 Ras Al Khaimah, UAE		
Contractor	N.G	Lab Report No.	WLRP20-3725/11
Consultant	N.G	Sample No.	WSP20-3725
Project Name	N.G	Request Number	WRP20-3725
Sample Description	GRP	Manufacturing Date	N.G
Source	Smith Line Reinforced Composites FZ-LLC	Date Received	29/12/2020
Client's Ref.	N.G	Date Tested	30/05/2021
Sampling Method	ASTM D256-10	Date Reported	31/05/2021
Test Method	ASTM D256-10 (Method A)	Test Temperature	23°C
Sample brought in by	Client	Relative Humidity	50%
LPO No.	N.G	Tested By	SC

Physical Parameters

Sl.No.	Impact Strength (J/m)	Mode of Failure
1	2840.90	No Break
2	5637.27	No Break
3	5636.13	No Break
Average	4704.77	-

Remarks: The test was witnessed by client

Signed for and on behalf of Wimpey Laboratories

Visakh S.Nair
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the Laboratory.

*SC - The test was done by sub-contracting.

-End of text-

